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ft!¥t!?ffi .~, Battery information 

'tW t;f; tll,J:~ ' iJ( iU1t.i1 Li-Mn-ZfiF £AA! 1
Name Battery Brand-
~-5 1*~t ~I] iJ\~~ 1CR2032
Type Original tested type 

h\¥F~JI(V) ~Ii: 2 1 amAh3
Nominal voltage CCljJacity-

/f~W f~ 1 1 1.'r1 i!~irJlIII,7l/J)",; lqI1,-~(g)tt'r'iJ& 
0 .027

Description Primary I.i-metal cell Li content 
ff}'i ii(kg) )rr ~!Xl

0.0029 t~~ 't:ll tll:tR Silvcry Button 
Mass Appearance 
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Original test report No. Date of test report -
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)Vt»1n 38.3 I'~: UNITED NATIONS "Recommendati()ns ()niy1U 15\ fiF rtf 

ST/SG/AC.101II /Rcv. 5
Test standard the TRANSPORT OF DANGEROlJS GOODS" Manual 

()f'Tests and Criteria 38 ,3 
-

1'.1 r~i [i! t~m T 1'.2~N~UiA{;-Wr Passed 0f1l Passed 
Altitude simulation TIlerm aI test 


1'.3 t~ il]i91iJiR 
 T.4 /'V;1T iP11Ji,iI:-i'ltrr Passed Ift1't Passcd 
Vibration Shock 

f~ 1=X Passed 0+1't Passed 
Overcharge Forced discharge 

1 138,3.3 (g)~ 38.3.3 (t) 
-

-

1'.6 tti: ili1'.5 >'Hffi *\1. ~ . { t H'r Passed 0+1l Passed 
External short circuit Impact 

1'.7 i1J}t 5E fti. T. 8 5!ih~IJf~ ~ 
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